General Sewer Plan and
Wastewater Facilities Plan Update

Final

November 2017

'lt TETRA TECH







City of Stevenson General Sewer Plan and
Wastewater Facilities Plan Update

November 2017
PREPARED FOR PREPARED BY
City of Stevenson Tetra Tech
7121 E. Loop Road 15350 SW Sequoia Parkway, Suite 220 Phone: 503.684.9097
Stevenson, WA 98648 Portland, OR 97224 Fax: 503.598.0583
tetratech.com

Katy Isaksen & Associates

PO Box 30008

Seattle, WA 98113

Phone: 206.706.8893

Fax; 206.706.7702

N
N@\/Lyﬂb"f /7, }(’/7

Authorization

The City of Stevenson has authorized a consultant team led by Tetra Tech to prepare the City of Stevenson General Sewer Plan and
Wastewater Facilities Plan Update. In addition to Tetra Tech, the consultant team includes Katy Isaksen Associates (financial analysis).
[...]
Aug-16  0.131 6.5 14.0 1.2 15.0 99.4 6.2 10.0 6.8 10.0 99.2
Sep-16  0.128 20.1 404 238 50.6 97.4 32.82 53.8a 39.5 68.0 95.7
Oct-16  0.246 3.0 4.0 6.0 8.0 99.3 5.0 7.0 9.0 10.0 98.6
Nov-16 =~ 0.225 4.0 9.0 8.0 17.0 98.9 7.0 18.0 14.0 37.0 97.6
Dec-16  0.290 4.0 8.0 14.0 29.0 97.0 11.0 21.0 34.0 73.0 95.0

a. Failed to achieve permit requirement.

TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update

Wastewater Treatment Plant Evaluation

Effluent BOD Concentration (mg/L)
N
[6)]

50

N
[8)]

N
o

w
(&)

w
o

—&— Monthly average effluent BOD
= Monthly average effluent BOD permit limit
—0— Highest weekly average effluent BOD

- Highest weekly average effluent BOD permit limit

20
15
10
5
0
N NN N N N N O M0 0O 0 0 M 9§ 8§ 8 8 < 1 i in wmwwmwwmw o o o o o ©
S dAdd g A A FAAT A AT A A FT IS A AT
S 5 25 Q2 2 € 5§ 235 Q2 S 5 235 22 e 5 25 922 S 5 >3 2 2
S2°"82822°3828532°~8282~"828=2"°332
Figure 7-2. 2012-2016 Effluent BOD Concentration
160
140
—&— Monthly average effluent BOD
- 120 - \onthly average effluent BOD permit limit
o .
S —0-— Highest weekly average effluent BOD
; 100 = Highest weekly average effluent BOD permit limit
S
-
O 80
o
m
T 60
=
=
L
40
20
0
N NN N N N NN 0 0 0 0 0 M I & & & 8 8 10O 0 10 1 1D 1D © © © O O O
7R T U T 7 B L T U T N7 B L T U T N7 B L TV UN U T L UV Ty
S 5§ 23S 2 2 S 8 25 @ 2 ESE 5 2SS 22 E ¥ 2SS 2z S 5 >35 92
$S=22°828=22°"82822°"8§2822"8§28=22">382
Figure 7-3. 2012-2016 Effluent BOD Load
7.4 TETRA TECH



Wastewater Treatment Plant Evaluation

City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update

100

98

—4&—BOD Removal

= BOD Removal Permit Limit

96

<
()]

N o [e¢]
(] (@] [ce]

(%) lrenoway @og

(o]
[c¢]

<
[oe]

82

80

9T-AON
91-das
9T-InC
9T-Aeiy
9T-1eiN
9T-uer
GT-AON
gT-des
ST-InC
GT-Aen
ST-reN
GT-uer
¥T-AON
y1-das
yT-InC
vT-ke
vT-reN
yT-uer
€T-AON
€1-des
eT-InC
eT-Ae
cT-1ei
eT-uer
ZT-MON
z1-das
z1-Inc
ZT-fe
FARILET
z1-uer

Figure 7-4. 2012-2016 Monthly Percent Removal BOD

180

=t Monthly average effluent TSS

== Monthly average effluent TSS permit limit
=0-Highest weekly average effluent TSS

- Highest weekly average effluent TSS permit limit

o o o o o o o
© < N o o« © <
i i — i

(7/6w) uonenussuod SS1 usny3

9T-AON
91-dos
9T-INC
9T-Aey
9T-re
9T-uer
GT-AON
gr-des
ST-INC
GT-Aen
GT-le
GT-uer
¥T-AON
y1-des
yT-INC
vT-Ae
yT-le
yT-uer
€T-AON
€1-das
ET-INC
eT-Ae
ET-le
gT-uer
ZT-NON
Zt1-des
ZT-Ine
Z1-kepy
ZT-1en
ZT-uer

Figure 7-5. 2012-2016 Effluent TSS Concentration

7-5

TETRA TECH



Wastewater Treatment Plant Evaluation

- Monthly average effluent TSS permit limit
—0-— Highest weekly average efffluent TSS

—&— Monthly average effluent TSS

- Highest weekly average effluent TSS permit limit

250

City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update
200

o
Lo

—
(p/qr) peo1SSL1

w

9T-AON
91-das
9T-InC

9T-Aeiy
9T-1eiN
9T-uer
GT-AON
gT-des
ST-InC

GT-Ae
ST-reN
gT-uer
¥T-AON
y1-des
yT-InC

vT-ke
vT-reN
yT-uer
€T-AON
€1-dos
eT-InC

eT-Ae
cT-1ei
eT-uer
ZT-AON
Z1-des
z1-Inc

Z1-fey
FARILETY
Z1-uer

A

Figure 7-6. 2012-2016 Effluent TSS Load

=TSS Removal Permit Limit

—4&—TSS Removal

100
98
96
94
82
80

(%) renoway SS1L

9T-AON
91-das
9T-InC
9T-Aepy
9T-1eiN
9T-uer
GT-AON
gT-des
GT-InC
ST-Aepy
GT-1ei
GT-uer
¥T-AON
y1-des
yT-InC
vT-Ae
YT-re
yT-uer
€T-AON
€1-das
eT-Inc
eT-Aepy
cT-1ei
eT-uer
ZT-MON
Z1-das
z1-inc
z1-key
FARILTTY
Z1-uer

TETRA TECH

Figure 7-7. 2012-2016 Monthly Percent Removal TSS

7-6




City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Wastewater Treatment Plant Evaluation

The BOD and TSS permit requirements were met in all but the following months:

e Monthly average effluent TSS concentration, April 2016 and September 2016
o Highest weekly average effluent TSS concentration, April 2016 and September 2016
o Highest weekly average effluent TSS load, April 2016

The permit compliance issues in April 2016 are due to effluent TSS data from one day: April 18, 2016. WWTP
performance for this day was otherwise normal, with typical influent flows and loads and typical BOD removal.
However, the reported TSS removal for the day was 0 percent, which is so low as to indicate possible sampling or
laboratory errors.

The permit compliance issues in September 2016 occurred because the RAS pumps failed to start after a power
failure.

Fecal Coliform Bacteria

Fecal bacteria samples are collected and analyzed two times each week. Figure 7-8 shows WWTP records for
effluent fecal coliform compared to the NPDES permit limit. The plant has met the permit limits consistently
since 2012.

pH

Samples are collected and analyzed for pH every day. Figure 7-9 shows WWTP records for effluent pH compared
to the NPDES permit limit. The plant has met the permit limits consistently since 2012.

450

400

350 —a— Monthly geometric mean effluent fecal coliform
= Monthly geometric mean effluent fecal coliform permit limit
300 7-Day geometric mean effluent fecal coliform

7-Day geometric mean effluent fecal coliform permit limit

250

200 = .

150

100

50

Effluent Fecal Coliform Bacteria Count (#/100 mL)

_ﬁ__‘..‘.-__"A.‘_

)
}‘
;
¢
;
%
l)
h
A
i

5 g F v 3y 3 o> o SN , »

N N N N N N O O 0o 0o 0o - J§ 5@ & 9 < 8 0o wnwwnwn o o o o o ©

ATAALIR UL U v B v rU Ny LN v r B L UL r L Ty v S S B r B LN PN T

C % > 5 Q > C =% > 5 Q9 2 Cc 5 >25 QQ > Cc 5 >25 Q9 > Cc =5 o >5 9 >

S T 3 e S T 3 e) S T 3 e) S T 3 e) S T 3 o

Ss2°3§28S=2"328=2"328"82S5s"°8 2
Figure 7-8. 2012-2016 Effluent Fecal Coliform Bacteria Count

TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Wastewater Treatment Plant Evaluation

9.5

—&— Minimum effluent pH

©
(&)

e Minimum effluent pH permit limit

Maximum effluent pH

Maximum effluent pH permit limit

Effluent pH (standard units)
\l
(63}

6.5
=

5.5
N N N N N N O 0 MmO 0 0O M & & & <& < - < 10D o wnmwwmwwnw o © o O o O
I LT A rU L B ry SR P L B B r L v N L L L L L L LA L L P B LB B Y
C =% > 5 QO > C % > 5 Q 2 Cc 5 >2 5 O > Cc =5 > Q> Cc =5 o >2>5 a9 >
T & 83 0 8 8 8 T S 00 8 88 3 0o 8B & T3S 0 &6 88 TS o o
= S n Z2 - =2 s 0wz - = s n z - = = n z > = s n =2

Figure 7-9. 2012-2016 Effluent pH

7.1.3 Notice of Violation and Compliance Schedule

The City received a Notice of Violation from Ecology on April 7, 2017. The City has submitted a Compliance
Schedule to Ecology, to demonstrate the steps the City plans to take to expand the WWTP to maintain adequate
treatment capacity. The City received an Administrative Order from Ecology, dated June 30, 2017. The
Administrative Order includes six requirements that the City must meet in order to comply with the
Administrative Order, including submitting this Draft General Sewer Plan and Wastewater Facilities Plan Update
(as the Plan for Maintaining Wastewater Treatment Capacity) to Ecology by July 31, 2017.

7.2 LIQUID STREAM CAPACITY AND CONDITION EVALUATION

An analysis was performed to evaluate the ability of each unit process to satisfy Ecology design criteria and

existing permit limits under existing and design year flows and loads. Reliability issues were also evaluated for
some processes, along with the condition of equipment.

7.2.1 Overall WWTP Design Capacities

Hydraulic Capacity

The hydraulic capacity of the Stevenson WWTP is identified in the 1991 Facilities Plan and 1993 Operations and
Maintenance Manual. Table 7-3 summarizes the hydraulic capacities indicated by these documents for the
WWTP. The table also shows current flows based on monitoring data. The existing overall WWTP flows are

below the plant’s design capacity, but with expected steady growth in the City, the maximum-month and peak-
day flows will soon exceed the design hydraulic capacity.

7.8 TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Wastewater Treatment Plant Evaluation

Table 7-3. Stevenson WWTP Hydraulic Capacity

Flow Hydraulic Capacit Existing Flows (2015-2016)2
Dry-Weather Average Flow 0.24 mgd 0.12 mgd (2015-2016)
Maximum-Month Flow 0.45 mgd 0.40 mgd (2015)
Peak-Day Flow 1.00 mgd 0.89 mgd (2015)
Peak-Hour Flow 1.50 mgd Unknownb

a. Existing flows from historical Stevenson WWTP flow data (see Table 2-2).
b.  Hourly flows are not available at the Stevenson WWTP.,

Treatment Process Capacity

The 1991 Facilities Plan and 1993 Operations and Maintenance Manual also define overall treatment capacity for
influent BOD and TSS. Table 7-4 compares these design capacities to reported WWTP influent loads. The
existing overall Stevenson WWTP loads exceed the design capacity, as discussed in Section 7.1.1.

Table 7-4. Stevenson WWTP Treatment Process Capacity
Highest Reported Loads

Treatment Process Capacit
Maximum-Month BOD Load@ (ppd) 612 ppd 1,218 ppd
Maximum-Month TSS Load@ (ppd) 612 ppd 866 ppd
a. Existing loads are highest observed loads in 2015 and 2016 (see Figure 7-1).

7.2.2 Influent Pump Station

Influent sewage is pumped from the Rock Creek and Fairgrounds pump stations to the WWTP headworks. See
Section 4.1.2 for an evaluation of these pump stations.

7.2.3 Headworks

The headworks is designed to handle a 1.5-mgd peak influent flow through the automatic bar screen in the south
channel. Although the headworks has not had capacity issues, it creates a hydraulic bottleneck for the treatment
plant. The hydraulic capacity of the headworks would be difficult to expand because the structure has limited
freeboard to carry more flow. It also is connected to the existing oxidation ditch, with no room to add a channel or
route flows to additional secondary treatment facilities.

The headworks performs screening only and does not provide grit removal; all the grit in the raw wastewater
passes through the headworks and either settles in the oxidation ditch or is pumped to the sludge holding tank.
Experience has shown that grit does not create problems in mechanically aerated oxidation ditches such as used at
the Stevenson WWTP. Based on measurements taken in December 2016, grit accumulations in the oxidation ditch
are small, even though the ditch has not been emptied and cleaned out since it was built in 1992.

7.2.4 Oxidation Ditch

The existing oxidation ditch has not experienced hydraulic capacity issues and has generally performed well. The
ability to waste sludge is limited by the solids handling facility’s capacity issues (see Section 7.4). This is the
primary operational issue for the oxidation ditch because it limits flexibility to manage the solids detention time
and sludge settleability.

TETRA TECH 7.9



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Wastewater Treatment Plant Evaluation

The physical structure of the oxidation ditch is in generally good condition, as are the mechanical components.
However, the lack of redundancy prohibits the oxidation ditch from being drained for cleaning and maintenance
below the waterline.

7.2.5 Clarifiers

According to Department of Ecology criteria for oxidation ditches, each clarifier should perform acceptably with
peak-hour overflow rates up to 700 gallons per day per square foot, with MLSS up to 3,500 mg/L, and with a
sludge volume index, which is a measure of sludge settleability, up to 150 mL/g.

Table 7-5 compares recent MLSS and sludge volume index to design criteria from the 1992 upgrade plans and the
Ecology Orange Book. The clarifiers are operated below their design capacity and much higher sludge volume
index for dry weather, maximum-month and peak-day conditions, and slightly above the peak-hour design
capacity, as shown in Table 7-6 and Table 7-7.

Table 7-5. Clarifier MLSS Loading and Sludge Volume Index

Department of Ecology Criteria

2012-2016

Conditions Oxidation Ditch Activated Sludge
MLSS (mg/L) 1,544-5,608 3,000 2,500-3,500 1,500-3,500
Sludge Volume Index (mL/g) 190-433 not specified 150 150

a. Design data shown on Sheet G3 in the construction drawings for the 1992 Wastewater Treatment Facilities Improvements

Table 7-6. Clarifier Hydraulic Loading
Influent Flow Loading (gallons/day/square foot

2012-2016 Design 2012-2015 | Design
Conditions Capacity@ Conditions | Capacity@ | Oxidation Ditch |Activated Sludge
78

Dry-Weather Flow 0.15 0.24 125
Maximum-Month Flow 0.42 0.45 218 234
Peak-Day Flow 1.29 1.0 670 520
Peak-Hour Flow 1.95/1.6b 15 1013 /831 780 700 1,200

a. Design data shown on Sheet G3 in the construction drawings for the 1992 Wastewater Treatment Facilities Improvements

b.  1.95mgd is the estimated combined flow to Rock Creek and Fairgrounds pump stations. Actual peak flows to the treatment plant are
limited to the combined capacity of the two pump stations with all pumps running, approximately 1.6 mgd. Higher flows are stored in
the sewers upstream of the pump stations as discussed in Section 4.1.2.

Table 7-7. Clarifier Hydraulic and Solids Loading Rates

Design Ecology Criteria
Capacity@
6

Influent Flow (mgd
2012-2016| Design 2012-2016 Conditions€
Conditions | Capacity2 | RAS @4000 mg/L | RAS @3000 mg/L

5 4

Oxidation Ditch | Activated Sludge

Dry-Weather Flow 0.15 0.24

Maximum-Month Flow  0.42 0.45 15 11 12

Peak-Day Flow 1.29 1.0 35 34 26

Peak-Hour Flow 1.95 /1.60 15 51/42 38/31 33 40 40

a. Design data shown on Sheet G3 in the construction drawings for the 1992 Wastewater Treatment Facilities Improvements
b. Estimated
c. RASat 3,000 mg/L and RAS at 100% dry-weather flow, 100% maximum-month flow and 1 mgd @ peak-day flow & peak-hour flow

7-10 TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Wastewater Treatment Plant Evaluation

7.2.6 Disinfection

The UV disinfection system has performed well, but the standby chlorine contact chamber has not been used in
years. A redundant UV reactor in a second channel would provide a more reliable standby capability, as it could
be rotated into service regularly and with less operational complications than required to switch to the chlorine
system.

7.3 EFFLUENT DISPOSAL ANALYSIS

The Stevenson WWTP outfall facilities include a primary outfall pipe ending in a single port diffuser in the
Bonneville Pool of the Columbia River. A secondary outfall that discharges to Rock Creek can be used only under
certain conditions described in the Stevenson NPDES permit: “Secondary Outfall may be used when the Primary
Outfall is inoperative or during essential maintenance if the Permittee is working to restore the Primary Outfall at
the soonest possible date.” Given this requirement, the primary outfall to the Bonneville Pool must be used
whenever it is operational.

The primary outfall pipe was extended by approximately 300 feet in 2013 following blockage of the existing
outfall location by landslide deposits. The primary outfall is performing well, according to the 2013 Qutfall
Mixing Zone Study (see Appendix E). In future, an effluent pump station may be required to route flows to the
receiving water body during future peak flow conditions.

7.3.1 Evaluation of Reclaimed Water Opportunities

Disinfected effluent could be reused onsite for washdown water and process water as needed. Other opportunities
to use reclaimed effluent include:

o Irrigation of golf courses. However, the nearest golf course is Skamania Lodge Golf Course, which would
require pumping reclaimed water nearly one mile. Skamania Lodge currently irrigates the golf course
with well water.

o Irrigation of City parks. Rainfall is adequate (approximately 80 inches per year) so there is generally little
demand for reclaimed water at City parks. The City has adequate water supply and water rights to irrigate
parks. Due the scattered location of the City parks, the cost of installing a reclaimed water distribution
piping network makes a reclaimed water system economically impractical.

7.4 SOLIDS FACILITIES ANALYSIS

There have been significant problems with the solids handling facilities at the treatment plant in recent years. The
facilities are barely able to keep up with solids wasting needed for good performance of the liquid treatment
[...]
producers, with approval from Ecology, based on cost effectiveness and other considerations.

Table 8-1. Current and Projected Flow and Load Design Conditions
Base

Dry Weather Average Maximum Month Peak Hour
Parameter
Flow (mgd) 0.135 0.168 0200 0460 0.539  0.657 1.30 1.46 1.71 1.96 219 256
BOD (ppd)

No pretreatment 620 852 1,070 961 1,394 1,798 1985 2902 3,758 nla n/a n/a
20% pretreatment 589 795 989 890 1262 1611 1662 2307 2912 nla n/a n/a
85% pretreatment 488 609 724 658 835 1,003 1,294 1687 1916 nla n/a n/a
TSS (ppd)

No pretreatment 477 656 823 787 1,093 1,380 2,052 2663 3240 nla n/a n/a
20% pretreatment 453 612 761 744 1,014 1267 1980 2531 3,052 nla n/a n/a
85% pretreatment 376 469 557 605 757 901 1825 2245 2646 nla n/a n/a

Significant BOD loads from high-load commercial dischargers are new to Stevenson, and the City to date has
performed only one industrial waste survey to measure these loads. More BOD data is needed in order to develop
a better understanding of existing industrial dischargers’ loadings and to better project future flows and loads.

Two alternatives were identified for improving the Stevenson WWTP. Alternative 1 provides WWTP
improvements needed with minimal pretreatment of wastewater from high-load dischargers, and Alternative 2
provides WWTP improvements needed with domestic strength pretreatment of wastewater from high-load
dischargers. The following sections describe the two alternatives.

8.2 TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Treatment Improvements

8.2 WWTP ALTERNATIVE 1—IMPROVEMENTS WITH MINIMAL
PRETREATMENT

Alternative 1 would include improvements needed at the Stevenson WWTP when minimal pretreatment is
provided for high-load commercial wastewater. This alternative would replace the existing headworks with a new,
larger headworks; modify the existing secondary treatment process by adding selector basins, expanded secondary
treatment capacity and a third final clarifier; and add a second UV disinfection channel. The existing
laboratory/control building would be replaced by a new laboratory and operations building. A new aeration
building to house blowers and electrical equipment would be constructed. A preliminary site plan for Alternative
1B is shown in Figure 8-1.

8.2.1 Headworks

Under future flow conditions, the existing headworks configuration is not adequate to support the required
process facilities. Required headworks functions include screening, flow measurement and flow split to two
secondary treatment units (one existing and one new). Grit removal should ultimately be provided, but may not be
required at this time. Because of configuration and siting constraints, it will not be possible to expand the existing
headworks and provide all of these functions. The following sections assess headworks equipment for screening
and grit removal.

Screening/Washing/Compacting Equipment

Recent developments in fine screen technology have led to the prevalent use of 6-millimeter fine screens as
standard in the wastewater industry today. Fine screens with washers and compactors can produce a drier and
cleaner material. Under EPA requirements, screenings must meet the paint filter test and so must be a drier
material.

Screenings washing followed by compacting is frequently used to remove most of the organics from the
screenings and then dewater the screenings in order to pass the EPA paint filter test, as required by federal
regulations in 40 CFR 264.314 and 40 CFR 265.314. Several fine-screen units combine screening, washing,
compacting and conveyance in a single piece of equipment.

Grit Removal

If installed, a grit removal system would be downstream of the screening units. The fine screens would remove
the floatable material, debris and rags, which could otherwise wrap around the grit chamber mechanism and other
downstream equipment, creating maintenance problems.

Grit removal is a physical separation process. Grit particles have higher densities, and therefore higher settling
velocities, than organic particles. Grit removal devices are designed to allow grit to settle while most organic
material remains in suspension. Aerated grit chambers, detritus tanks, and vortex grit chambers can all be used.

Aerated Grit Chamber

In a typical aerated grit chamber, air diffusers create a roll or agitation in the chamber to keep small organic
particles in suspension while allowing grit to settle. Settled grit is conveyed to a hopper by gravity, with flow
currents across a sloping channel floor. Grit is usually removed using air lift pumps. Provisions should be made
for purging the grit hopper and pump suction line with high-pressure air or water to break up bridged grit prior to

pumping.

The collected grit usually contains organic matter that must be washed, with the organics returned to the waste
stream. A grit cyclone/classifier or similar equipment can be used, with the cyclone separating solids from the

TETRA TECH 8-3



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Treatment Improvements

water stream and classifier to concentrate, wash and dewater the grit. Light organic and inorganic particles are
carried over a weir at the back of the classifier and discharged to the treatment process.

Detritus Tank

The detritus tank is a constant-level sedimentation tank with a fairly short hydraulic retention time. The settled
grit is scraped spirally toward a hopper by a rotating sweep arm. Detritus tanks require very low hydraulic loading
to work efficiently, and thus require a larger footprint than aerated grit or vortex grit chambers. They were
installed at many WWTPs prior to the 1990s, but appear to not perform as well as aerated grit and vortex grit
chambers, which are currently the most common grit removal systems installed post-1990. For these reasons,
detritus tanks were not considered further.

Vortex Grit Chamber

A typical vortex grit chamber consists of a circular basin to which flow enters tangentially. The vortex action
causes particles to move to the center of the tank, settle and collect in a hopper. Velocity is maintained low
enough to encourage grit settlement and high enough to maintain most organics in suspension to pass through the
grit chamber. Air scour or water scour is usually provided at the hopper a few minutes prior to beginning grit
pumping, to resuspend organics and break up bridged grit at the grit hopper.

Settled grit can be removed with an airlift pump or horizontal recessed impeller pump. Horizontal recessed
impeller pumps, installed with flooded suction, are more reliable and effective in this application. The collected
grit usually contains organic matter that must be washed, with the organics returned to the waste stream. A grit
cyclone/classifier or similar equipment can be used, with the cyclone separating solids from the water stream and
classifier to concentrate, wash and dewater the grit. Light organic and inorganic particles are carried over a weir at
the back of the classifier and discharged to the treatment process.

A vortex grit chamber with horizontal recessed impeller pump is preferred from a site footprint standpoint and is
the most effective grit removal system compared to aerated grit or a detritus tank. Therefore, it is the system that
is shown for the Stevenson WWTP alternatives.

Selected Headworks for Alternative 1

For this facilities plan, equipment costs and descriptions used in the headworks alternatives were based on fine
screens and vortex grit removal for conventional activated sludge secondary treatment systems. Grit removal
would not be needed for oxidation ditch systems for reasons described below (Alternative 1A — Expand the
Existing Oxidation Ditch System). It is recommended that a final equipment evaluation and selection take place
during the predesign phase.

Alternative 1 would include a new headworks to be constructed southwest of the existing oxidation ditch. The
existing headworks, located on the north side of the oxidation ditch, would be abandoned. The new headworks
facility would be designed to handle 2040 peak-hour flow of 2.56 mgd.

Significant yard piping would be required to route flows from the existing Fairgrounds Pump Station and the new
Rock Creek Pump Station interceptors to the new headworks. The new headworks would include a junction box
for these two interceptors, a new sampling station, and flow metering. A new screening facility would be
equipped with one screening channel containing a 6-millimeter fine screen and an emergency bypass channel
containing a manual bar screen.

8-4 TETRA TECH



re‘BuiseydoN gTiv 1-8-2inbi4

APPROXIMATE
PROPERTY LINE

SECOND UV
e e e EXISTING UV CHANNEL
" 1 il CHANNEL EFFLUENT
| PUMP STATION
i ( |
1
h \
1
1
1
1
1
1
1
1
1
1 EXISTING
RAS/WAS PUMP
EXISTING BUILDING EXISTING
CLARIFIER CLARIFIER
ELOOD PROTECTIONJ
GATES (El. 89.5') _
STATION
MIXED LIQUOR
- SPLITTER BOX
LA
LABORATORY AND MIXED o
OPERATIONS LIQUOR o
BUILDING SPLITTER S
BOX R
o AERATION
L BASIN
e~ OXIDATION N
P DS 3N
,/,"’ RN APPROXIMATE EXISTING PROPERTY LINE DITCH
S\
/// \\\
4 W
/] \\ . .
", 111 .
] 1
\ l,' EXISTING AEROBIC é’;fgg_OR s
\y K DIGESTER ’
\\\ I,’ SLUDGE N
AN 55 THICKENING .
NS A
\:::___::’/ BUILDING :

RAS/SI/SPLITTER BOX

VORTEX GRIT SEWAGE
ORTEXCR AERATION
SCREENS

THIRD
/ CLARIFIER

APPROXIMATE
PROPERTY LINE

— e —— e

/
/

-

‘/—GRITWASHER"’ IR

Do

CONTAINER, -

BLOWER
W ROOM

WASHER/COMPACTOR

B

. ANOXIC, "
- SELECTORS -
ELECTRICAL v
ROOM
UILDING

STANDBY GENERATOR IN
WEATHER ENCLOSURE

D Initial Upgrades

[___} Future Upgrades
New Access Road/Pavement

I | Existing Driveway to Be Abandoned

g

0 7.5 15' 30

SCALE: 1"=30'

CITY OF STEVENSON, WA

Project No.:  135-48600-16001

1.b TETRATECH

www.tetratech.com

15350 SW Sequoia Parkway, Suite 220
Portland, OR 97224

GENERAL SEWER PLAN UPDATE

WWTP IMPROVEMENTS
ALTERNATIVE 1B

Date: OCTOBER 2017

Designed By:

Supplemental

yoa] enal ybuAdod

FIGURE 8-1)

i Bar Measures 1 inch







City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Treatment Improvements

8.2.2 Secondary Treatment

Under future conditions with minimal pretreatment of high-load commercial wastewater, the single treatment
train (existing oxidation ditch and clarifiers) would not be adequate to provide secondary treatment, and would
not provide sufficient redundancy, so expansion is required. Higher-rate, more heavily loaded biological reactors
would be needed to treat projected BOD loads and fit on the existing site. Additional clarifier capacity would be
needed for higher flows. The following sections describe two options to address these treatment needs.

Comparison of Biological Reactors

Two parallel biological reactor trains are needed, as required for Class Il reliability and redundancy requirements.
Each train would be loaded at less than 20 pounds of BOD per 1,000 cubic feet and a food-to-microorganism ratio
(F/M) of approximately 0.1 pounds of BOD per pound of mixed liquor volatile suspended solids (MLVSS) during
maximum-month load conditions. This is normal loading for conventional activated sludge and approximately
thirty percent higher than the 15 pounds of BOD per 1,000 cubic feet maximum-month design loading of the
existing oxidation ditch. The higher loading rate is proposed for economy and because there is insufficient room
on the site to use bioreactors loaded at only 15 pounds of BOD per 1,000 cubic feet. The higher loading rate will
require more precise operation and control than has been required for the more forgiving, lower loading rate
oxidation ditch.

Two options were considered, as described below. Because of the significant differences between these two
options, the overall WWTP Alternative 1 has been divided into two alternatives based on which type of secondary
treatment process is selected:

e Alternative 1A—Expand the Existing Oxidation Ditch System
e Alternative 1B—EXxisting Oxidation Ditch with Conventional Activated Sludge Reactor.

Alternative 1A—Expand the Existing Oxidation Ditch System

The existing oxidation ditch has enough volume and aeration capacity to serve as the aeration zone for one of the
two required reactor trains. Both brush aerators in the existing ditch would be used to provide sufficient aeration
capacity for the design BOD loads and provide Class Il reliability in the event that one of the brushes fails. A
second oxidation ditch would be constructed at the same size as the existing ditch (105 feet long, 41 feet wide and
15 feet deep). Two new anoxic selector tanks would be constructed external to the oxidation ditches. A
submersible low head propeller pump would circulate mixed liquor between the anoxic zone tank and the
oxidation ditch aerobic zone. The anoxic tanks would be 20 feet deep to minimize the tank footprint.

To achieve the proposed loading of less than 20 pounds BOD per 1,000 cubic feet and F/M of 0.1 pounds BOD
per pound MLVSS, each reactor train would have a total volume of 310,000 gallons: a 300,000-gallon aerobic
zone and a 10,000-gallon anoxic selector zone. The aerobic zone would provide carbonaceous BOD removal and
nitrification, and the anoxic zone would function as a selector to improve sludge settleability and provide
denitrification, alkalinity recovery and pH control.

Grit removal at the headworks could be deferred to a later construction phase, because recent measurements at
Stevenson show that only a few inches of grit accumulated in the existing oxidation ditch since it was placed in
service 25 years ago, in 1992.

As this facility planning effort progressed, it became apparent that the existing treatment plant site will have little
space available for future expansions if the City builds more oxidation ditch biological reactors, which are limited
to depths of 12 to 14 feet. Therefore, this option was not carried forward and Alternative 1B was developed with
deeper biological reactor tanks and smaller footprints than oxidation ditches.

TETRA TECH 8-7



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Treatment Improvements

Alternative 1B—Existing Oxidation Ditch with Conventional Activated Sludge Reactor

This alternative would keep the existing oxidation ditch in operation and build a new conventional activated
sludge (CAS) reactor. The new CAS reactor would have the same aerobic zone volume as the existing oxidation
ditch—300,000 gallons—but would have a 20-foot side-water depth with about two-thirds the footprint of the
12-foot side-water depth oxidation ditch, minimizing the tank footprint on the small site. Space would be
provided for two more identical CAS reactors that could be constructed in the future. The CAS reactors would use
fine bubble aeration for more energy-efficient oxygen transfer; blowers would be installed in a new aeration
building south of the new headworks.

Each CAS reactor would include a 10,000-gallon anoxic zone at the influent end of the tank. A 10,000-gallon
anoxic selector would be constructed external to the existing oxidation ditch, to be operated in series with the
oxidation ditch. Each selector tank would have a submersible mixer. A submersible low-head propeller pump
would circulate mixed liquor between the CAS tank or oxidation ditch and the anoxic selector tank in each reactor
train. Approximately one-third of the CAS reactor would serve as a swing anoxic/aeration basin, capable of
functioning as either a mixed anoxic zone or an aerated zone, depending on aeration demand and controlled by
SCADA in response to DO feedback from the CAS reactor. This functionality would conserve power and
optimize treatment performance.

To achieve the proposed loading of less than 20 pounds BOD per 1,000 cubic feet and F/M of 0.1 pounds BOD
per pound MLVSS, the new CAS reactor train would have a total volume of 310,000 gallons: a 300,000-gallon
aerobic zone and a 10,000-gallon anoxic selector zone. The aerobic zone would provide carbonaceous BOD
[...]
e Fairgrounds Pump Station, Phase 1 (Project PS-02)—Muinor upgrades are required, including
provision for bypass pumping, new discharge flow meter, and integration of new flow recorder into
existing controls. Relocation of a portion of force main may be required to accommodate WWTP
expansion.

e Fairgrounds Pump Station, Phase 2 (Project PS-03)—Future increases in flow will require additional
capacity upgrades, including new submersible pumps in new wet well, new control panel and
instrumentation, and new electrical equipment including standby generator and automatic transfer switch.

e Kanaka Pump Station, Phase 1 (Project PS-04)—At a minimum, a flow meter should be installed to
verify model results that show pump station to be undersized. Pump station replacement is recommended,
consisting of a new 500-gpm firm capacity duplex submersible pump station with new control panel and
auxiliary standby power.

e Cascade Pump Station, Phase 1 (Project PS-05)—Minor upgrades are required, including provision for
bypass pumping and upgrade of controls to include an auto-dialer or remote telemetry unit.

e Cascade Pump Station, Phase 2 (Project PS-06)—Future increases in flow will require additional
capacity upgrades, including replacement of pumps with new submersible pumps in a new wet well and
new control panel and instrumentation.

Phase 1 projects (to be completed from 2017 to 2025) are those required to address current capacity or safety
issues. Phase 2 projects (to be completed from 2025 to 2040) are those required to address future capacity issues.

Project Prioritization

Table 9-1 shows the Phase 1 collection system improvements sorted by priority. Design and construction of the
Rock Creek Pump Station improvements and Phase 1 Fairgrounds Pump Station Improvements have been
scheduled to coincide with the WWTP improvements because standby power for the pump stations is provided by
the generator at the WWTP, and because control improvements at the pump stations will need to be linked to new
control systems at the WWTP. A second group of collection systems improvements has been scheduled for the
following year.

Table 9-1. Phase 1 Collection System Improvements Prioritization

Priorit Project ID Project Name Year
1 PS-01 Rock Creek Pump Station 2021
2 PS-02 Fairgrounds Pump Station - Phase 1 2021
3 PS-05 Cascade Pump Station - Phase 1 2022
4 S-01 Cascade Avenue Sewer 2022
5 PS-04 Kanaka Pump Station 2022
6 S-02 Cascade Interceptor - Rock Cr PS to MH CI-4 2022

The Phase 2 collection system improvements will need to be initiated when the capacity of the gravity sewer
and/or pump station is no longer adequate or when the age of the equipment is causing excessive operation or
maintenance issues. Table 9-2 summarizes the trigger or triggers for each of the Phase 2 projects.

9.2 TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Recommended Plan

Table 9-2. Phase 2 Collection System Improvements

Project
ID Project Name | Trigger
S-03 Cascade Capacity: The trigger for upgrade will be when the pipe reaches full capacity and surcharges during

Interceptor - peak-hour flow.
Phase 2 o Existing Pipe Capacity = 650 gpm
o Existing Peak-Hour Flow = 580 gpm
o Year 2040 Peak-Hour Flow = 810 gpm
Full capacity will be reached when approximately 150 new ERUs are added to the Cascade Interceptor
service area.

PS-03 Fairgrounds  Capacity:
Pump Station - e Existing Station Firm Capacity = 280 gpm
Phase 2 e Existing Peak-Hour Flow = 225 gpm
o Year 2040 Peak-Hour Flow = 355 gpm
Full capacity will be reached when approximately 115 new ERUs are added to the pump station service
area.
Age: The station is 39 years old, whereas the typical design life for pump station mechanical and electrical
equipment is 30 years. Increased maintenance time, limited availability of replacement parts, and funding
availability are likely triggers for the project.

PS-06  Cascade Pump Age: The station is 45 years old whereas the typical design life for pump station mechanical and electrical
Station - Phase 2 equipment is 30 years. Increased maintenance time, limited availability of replacement parts, safety issues
related to accessing the equipment, and funding availability are likely triggers for the project.

9.1.2 Wastewater Treatment Plant Improvements

Alternative 1B is the recommended alternative. The improvements would increase plant capacity for conditions
projected through 2040. Figure 9-1 shows a flow diagram of the recommended WWTP improvements; Figure 9-2
shows a site plan. Specific improvements, to be implemented before 2022, are as follows:

e Headworks—Construct new headworks southwest of the existing oxidation ditch and abandon the
existing headworks. The new headworks facility would be designed to handle a peak-hour flow of
2.7 mgd. It would include a junction box for two interceptors, a new sampling station, flow metering, a
new screening facility consisting of one screening channel with a 6-mm fine screen and an emergency
bypass channel with a manual bar screen, and a vortex grit chamber with horizontal recessed impeller grit
pump and grit cyclone/classifiers.

e Secondary Treatment, Conventional Activated Sludge—Maintain the existing oxidation ditch in
operation and construct one new conventional activated sludge (CAS) biological reactor, with space for
two more to be constructed in the future. Provide fine-bubble aeration in the CAS reactors, using blowers
to be installed in a new aeration building. Install two 10,000-gallon anoxic selector tanks (one for the
oxidation ditch and one for the CAS reactor) equipped with submersible mixers and submersible low-
head propeller pumps to circulate mixed liquor between each biological reactor and anoxic selector in
each reactor train.

e Secondary Treatment, Clarifier—Construct new 50-foot diameter clarifier adjacent to existing
clarifiers. Provide RAS pumping using two submersible pumps, one duty and one standby, in a wet well
next to the new clarifier. Construct a new flow splitter box to route flows to the three clarifiers.

o Disinfection—Construct a second UV channel parallel to the existing UV channel, with upstream
Parshall flumes providing a flow split and flow measurement. Retrofit the existing UV channel with two
banks of LPHO UV lamps and provide two matching banks of LPHO UV lamps for the new second
channel.

TETRA TECH 9-3



11/13/2017 11:31:42 AM - P:\48600\135-48600-16001\CAD\SHEETFILES\FIGURE-9-1.DWG

RAW

SEWAGE

FAIRGROUNDS

ROCK CREEK

PUMP STATION

PUMP STATION

—

HEADWORKS
MANUAL BAR
SCREEN (BYPASS) FINE SCREEN
VORTEX GRIT
CHAMBER

PARSHALL
FLUME

—

]

RAW
SEWAGE

SECONDARY TREATMENT

A A ¢ A ¢
ANOXIC ANOXIC
g SELECTOR BASIN g SELECTOR BASIN
> >
0 * 0 *
Ll Ll
@ @
- -
s AERATION s OXIDATION
x BASIN o DITCH
z z
ol z z
(@)
= A 4
(2]
a <
=
<2z Y
5 MIXED LIQUOR
; SPLITTER BOX
©
SOLIDS HANDLING 2 *
—  WASTE o
ACTIVATED CLARIFIERS
AEROBIC SLUDGE < SLUDGE (2 EXIST, 1 NEW)
DIGESTER < THICKENER L_ _J
TRUCK T
LOADING
STATION PARSHALL
FLUMES (2)
COLUMBIA RIVER
(PRIMARY) OUTFALL EFFLUENT UV DISINFECTION
SPLITTER BOX < (2 CHANNELS)
ROCK CREEK
(SECONDARY)
OUTFALL
H i )
TETRA TECH | City of Stevenson Figure 9-1.

15350 Sequoia Parkway, Suite 220
Portland, Oregon 97224
Tel 503.684.9097 Fax 503.598.0583

GENERAL SEWER PLAN UPDATE

RECOMMENDED IMPROVEMENTS

WWTP FLOW DIAGRAM




R B4

12" UR|dalISPaUPSWILINIaY g-6-ain

APPROXIMATE
PROPERTY LINE

SECOND UV
EXISTING UV CHANNEL
CHANNEL EFFLUENT
" " PUMP STATION
\ ©
EXISTING
EXISTING RA%@{CSISEJMP
CLARIFIER

LABORATORY AND
OPERATIONS
BUILDING
/’/”—— - =% \\\
27 N APPROXIMATE EXISTING PROPERTY LINE
N
4 Y
‘s W
/i "
N n
I 1
\ 1} EXISTING AEROBIC
Y\ H DIGESTER
2 o SLUDGE
AN 4 THICKENING
Sy 2% BUILDING

ELOOD PROTECTIONJ

GATES (El. 89.5))

MIXED
LIQUOR W |
SPLITTER ‘

BOX

<
<

Parallel :I

Operation R

OXIDATION
DITCH

IS

Operation
ANOXIC

Series ‘;

SELECTOR

.
>

AERATION
BASIN

SWING

APPROXIMATE
PROPERTY LINE

e . —— e

/
/

EXISTING ,
CLARIFIER ,/ THIRD /
/CLARIFIER /
,// / & 2
/ @
RAS PUMP—
STATION |
MIXED|LIQUOR
- SPLITTER BOX
|l |

. ANOXIC. *

>_SELECTORS -

ISENe PR

I BLOWER
RAS/SI/SPLITTER BOX = \ ROOM
SEWAGE
R / AERATION E
SCREENS
WASHER/COMPACTOR

ELECTRICAL .
ROOM e

UILDING

STANDBY GENERATOR IN
WEATHER ENCLOSURE

LEGEND

D Initial Upgrades

[___} Future Upgrades
New Access Road/Pavement

I | Existing Driveway to Be Abandoned

g

0 7.5 15' 30

SCALE: 1"=30'

T

CITY OF STEVENSON, WA

Project No.:  135-48600-16001

TETRATECH

www.tetratech.com

15350 SW Sequoia Parkway, Suite 220
Portland, OR 97224

GENERAL SEWER PLAN UPDATE

RECOMMENDED IMPROVEMENTS
WWTP SITE PLAN

Date: OCTOBER 2017

Designed By:

Supplemental

yoa] enal ybuAdod

FIGURE 9-2)

Bar Measures 1 inch







City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Recommended Plan

o Effluent Pump Station—Construct a new 15-hp effluent pump station to pump effluent to discharge
through the primary outfall to the Bonneville Pool when flows are greater than 2.1 mgd.

e Sludge Thickening and Digestion—Construct a new sludge thickening building to house a new
mechanical thickener to thicken raw waste sludge, two new waste sludge pumps to feed the thickener, a
polymer system to assist with sludge thickening, and two new thickened sludge pumps to convey
thickened sludge to the aerobic digester. Refurbish the existing aerobic digester, including new partition
walls and a new aeration diffuser system, which will use blowers housed in a new aeration building.

e Support Facilities—Demolish the existing laboratory/control building and construct a new laboratory
and operations building at that location. Construct a new aeration building to house blowers for the CAS
reactors and aerobic digester, as well as electrical equipment. Provide a new service entrance and
transformer to provide power for expanded plant facilities. Replace the existing standby generator with a
new larger generator located west of the future aeration basins. Provide new MCCs in the pump building
generator room. Provide new SCADA control system, including new control panel and operator
workstation in the operations building and remote SCADA access from City Hall and potentially from the
Hood River WWTP (for contract operators to monitor the Stevenson WWTP).

Design criteria for the recommended upgrades are shown in Table 9-3.

Table 9-3. Design Criteria for Treatment Plant Facilities

Process/Equipment Description Existing Design Year 2040
Treatment Plant Rated Capacity
Flowa
Base (Dry Weather Average) 0.24 mgd
Maximum Month 0.45 mgd 0.66 mgd
Peak Day 1.0 mgd 1.71 mgd
Peak Hour 1.5 mgd 2.56 mgd
Pollutant Loadings - BOD or SSa
Maximum-Month 611 ppd 1,611 ppd
Peak Day 2,912 ppd
Peak Hour (1.5 peaking factor) 182 pphr
Headworks
Mechanical Fine Screen
Number 1 + manual screen bypass 1 + manual screen bypass
Type Automatic bar screen 6 mm automatic fine screen
Peak Flow Capacity per Screen 1.5 mgd 2.56mgd
Washer Compactor
Number None 1
Screenings Volume Reduction n/a 80%
Organic Constituents Removal from Screenings n/a 95%
Grit Chambers
Type None Vortex
Number n/a 1 + bypass
Grit Pumps
Type None Horizontal recessed impeller
Number n/a 1
Grit Washing / Transport
Type None Cyclone / classifier
Number n/a 1
TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update

Recommended Plan

Process/Equipment Description
Influent Monitoring
Influent flow measurement
Influent sampler

Secondary Treatment
Biological Reactors
Anoxic Selectors
Total Volume (at Reactors 1 & 2)
Detention Time

Maximum month (with 50% RAS flow)
Peak day (with 100% MM RAS flow)

Reactor 1

Type

Volume
Anoxic selector basin
Swing Zone (Anoxic/Aerobic)
Aerobic Zone
Total

Dimensions
Reactor

Separate Selector Basin

Aeration
Type
Number
HP each
HP total
PD duty / standby HP
PH duty / standby HP
Reactor 2
Type
Volume
Anoxic selector
Swing Zone (Anoxic/Aerobic)
Aerobic Zone
Total
Dimensions

Aeration
Type
Number of blowers
HP (each)
HP (total)
Capacity cfm (each)

6-inch Parshall Flume

Time composite sampler,

portable, ice cooled

Oxidation ditch

100,000 gallons
200,000 gallons
300,000 gallons

103 feet long
39 feet wide
12-foot side water depth

Brush aerators
2 (1 active, 1 standby)
40
80
401/40
80/0

Year 2040

9-inch Parshall Flume

Flow paced composite sampler,
refrigerated

20,000 gallons

29 min
12 min

Oxidation ditch

10,000 gallons
100,000 gallons
200,000 gallons
310,000 gallons

103 feet long
39 feet wide
12-foot side water depth

14 feet long
7 feet wide
12-foot side water depth

Brush aerators
2 (1 active, 1 standby)
40
80
40/40
80/0

Conventional activated sludge

10,000 gallons
100,000 gallons
200,000 gallons
310,000 gallons

75 feet long
28 feet wide
20-foot side water depth

Blowers and fine bubble diffusers
2 active, 1 standby
30
90
500 cfm

TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Recommended Plan

Process/Equipment Description i Year 2040
Swing Zone Mixer Power (hp) 4
Recirculation pump
Capacity 300% MM flow 2 mgd
HP 5
Drive Variable Frequency Drive
Total Biological Reactors
Volume 300,000 gallons 620,000 gallons
Detention time (max. month) 16 hours 23 hours
Mixed Liquor Suspended Solids (max month) 3,000 mg/L 3,000 mg/
Mixed Liquor Volatile Solids Concentration (max month) 2550mg/L 2700 mg/L
Mixed Liquor Volatile Solids % of Total (max month) 85% 90%
F/IM (max month) 0.094 pounds BOD per pound = 0.115 pounds BOD per pound MLVSS
MLVSS
Sludge Yield (max month) 0.91b/1b BOD applied
Sludge Age (max month) 15 days 11 days
BOD ppd/1000 cf (max month) 15.2 ppd / kef 19.4 ppd / kcf
Clarifiers
Number 2 2 existing + 1 new
Diameter 35 feet 2 @ 35feet+ 1 @ 50 feet
Depth 14 feet 14 feet
Area (total) 1,924 square feet 3,887 square feet
Overflow Rate
Maximum month 234 gallday/sq foot 170 gal/day/sq foot
Peak Day 520 gal/day/sq foot 440 gal/day/sq footb
Solids Loading Rate
Maximum month + RAS @ 100% MM 12 8
Peak Day + RAS @ 100% MM 19 150
Peak Hour + RAS @ 100% MM 25 210
Return Activated Sludge Pumping
Type Non-clog, centrifugal Non-clog, centrifugal
Number 3 (2 duty) 3 existing (2 duty)
+2 new (1 duty)
Capacity (each) 350 gpm 400 gpm (new pumps only)
Capacity (total, firm) 700 gpm (1 mgd) 1100 gpm (1.6 mgd)
Drive Variable frequency drives Variable frequency drives
RAS Filament Control Hypochlorite addition Hypochlorite addition
UV Disinfection
Reactor Type Open channel Open channel
Number 1 2
Peak Flow Capacity (each) 1.5 mgd 2.56 mgd
Light transmittance 65% 65%
Minimum UV dose — 30 mJ per square cm
Lamp type Low-pressure, low-output Low-pressure, high-output

TETRA TECH 9-9



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update

Recommended Plan

Process/Equipment Description
Effluent Monitoring

Effluent flow measurement

Effluent sampler

Effluent Pumping
Type

Number

Capacity (total, firm)
Sludge Thickening
Type

Number

Capacity

Feed solids mg/l
Thickened solids %
Sludge Pumps
Thickener feed pumps

Type

Number
Capacity
HP each
Thickened sludge pumps

Type

Number
Capacity each
HP each
Sludge Holding Tank (Thickener Feed Tank)
Tank depth
Tank Area
Volume
Hydraulic Detention time without decant (MM)
Solids concentration
Sludge Digester
Tank Depth
Volume
Hydraulic Detention Time (without decant)
Solids concentration
Volatile solids concentration
Volatile solids destruction
Class B biosolids (>38% VS destruction)

V-notch weir

Time composite, portable
sampler, ice cooled

Gravity Decant

12.5 feet
320 sf
30,000 gallons
2.5 days
5,000 mg/L

14.25 feet
134,000 gallons
11 days
14,000 mg/LC
83%¢
15%¢
NO

Year 2040

Mag meter

Flow paced composite sampler,

refrigerated

Submersible Centrifugal

2
2.56 mgd

Rotary drum screen

1
150 gpm
5,000 mg/l
5%

Progressive cavity w/ variable frequency

drive
2
150 gpm
10

Progressive cavity w/ variable frequency

drive
2
60 gpm
5HP

12.5 feet
320 sf
30,000 gallons
0.9 days
5,000 mg/L

14.25 feet
134,000 gallons
41 days
30,000 mg/L
84%

42%

YES

9-10

TETRA TECH



City of Stevenson General Sewer Plan and Wastewater Facilities Plan Update Recommended Plan

Process/Equipment Description i Year 2040
Sludge Tank Aeration System
Type Sock diffusers Porous diffusers
Aeration blowers
Number 1 duty + 1 standby 2 duty + 1 standby
Capacity each 440 cfm 660
HP each 20 hp 30hp
HP total 40 hp 90 hp

Notes: a. Flows and loads from Table 2-10 with 20% pretreatment

b.  Year 2040 clarifier hydraulic capacity with two 35’ and one 50’ diameter clarifiers at design overflow & solids loading rates:
Peak day—3.1 mgd @ 800 gpd/sf and 30 ppd/sf
Peak hour—4.7 mgd @ 1200 gpd/sf and 40 ppd/sf

c. Existing performance

9.2 IMPLEMENTATION SCHEDULE

A summary of the recommended improvements to Stevenson’s collection system and wastewater treatment plant
and annual capital costs through year 2025 is provided in Table 9-4. Improvements to the wastewater treatment
plant as well as the two closely linked pump station projects are expected to be designed in 2018 and 2019;
engineering costs have been divided evenly between these two years. Construction of the WWTP and pump
station improvements are expected to begin in October 2020 and be complete in November 2021; the costs for
construction and engineering services during construction have been allocated by year according to this estimated
construction schedule. The remaining Phase 1 collection system improvements have been grouped into a second
set of projects for funding purposes; these projects are expected to be designed in 2021 and constructed in 2022.

Phase 2 collection system improvements will be constructed after 2025; their timing will be based on the trigger
conditions discussed in Section 9.1.1. Based on current flow and load projections, additional major improvements
to the wastewater treatment plant are not expected to be required before 2040.

Table 9-4. Capital Improvements Plan for the Recommended Alternatives
Item 2018 | 2019 2020 2021 2022 |2023(2024|2025
Wastewater Treatment Plant Improvements (Alt 1B) $600,000 $600,000 $2,443,000 $8,959,000

Rock Creek Pump Station (PS-01) $58,000 $58,000 $238,000 $872,000

Fairgrounds Pump Station — Phase 1 (PS-02) $5,000 $5,000 $22,000  $79,000

Cascade Pump Station — Phase 1 (PS-05) $3,000 $34,000

Cascade Avenue Sewer — Phase 1 (S-01) $42,000  $399,000

Kanaka Pump Station — Phase 1 (PS-04) $73,000  $697,000

Cascade Interceptor - Rock Cr PS to MH CI-4 (S-02) $65,000  $617,000

Total $663,000 $663,000 $2,703,000 $10,093,000 $1,747,000 $0 $0 $0
0

TETRA TECH 9-11






10. FINANCIAL PROGRAM

This chapter describes the City’s sewer utility financial history, financial policies, potential capital funding
sources and a financing plan for the capital improvements along with the impact on rates and fees.

10.1 FINANCIAL HISTORY

The City owns and operates both a water and a sewer system, and accounts for the combined water/sewer utility
in Fund 400, attempting to operate each system in a self-supporting manner. The City prepares an annual budget
and reviews rates to ensure the utility can meet its obligations. The sewer portion of the operating expenditures,
debt repayment and capital projects were separated from water for this financial analysis. Monthly sewer service
charges are the primary source of ongoing revenue. Other miscellaneous revenue includes investment interest,
inspection/installation fees, and capital contributions from new connections, known as system development
charges (SDCs). The three-year financial history is summarized in Table 10-1.

Table 10-1. Sewer Financial History

Sewer Portion of Water/Sewer Fund 400 2015 2016 2017 Budget
SEWER REVENUE
Sewer Service Income $355,173 $377,705 $360,000
Installation Sewer 150 300 50
Interest on Investments (50% of fund total) 2,373 2,689 2,000
Sewer Miscellaneous Income — — 50
Sewer Capital Contributions 8,400 14,000 10,000
Total Sewer Revenue 366,096 394,694 372,100
SEWER EXPENDITURES
Administration, Conservation 26,218 19,845 29,000
Training 1,205 777 2,500